
Presented at the First Oxford and Nottingham Water and Membranes Research Event, 2–4 July 2006, Oxford, UK.

Desalination 227 (2008) 72–84

Long-term experience with an automatic process control for
nitrogen removal in membrane bioreactors

Francesco Fatonea*, Paolo Battistonib, David Bolzonellaa, Paolo Pavanc,
Franco Cecchia

aDepartment of Science and Technology, University of Verona, Strada Le Grazie 15, 37134 Verona, Italy
Tel./Fax: +39 (045) 802 7965; email: fatone@sci.univr.it

bInstitute of Hydraulics and Transportation Infrastructures, Marche Polytechnic University,
Via Brecce Bianche, 60131 Ancona, Italy

cDepartment of Environmental Sciences, University of Venice “Cà Foscari”, Calle Larga Santa Marta, Venice, Italy

Received 12 February 2007; Accepted 25 May 2007

Abstract

The alternating processes applied in membrane bioreactors for municipal wastewater treatment may be an
attractive option to reduce the energy consumptions and optimize carbon and nitrogen removal. However, the
knowledge of these systems is often based on empirical results so to discourage the plant operators for its adoption.
This paper discusses and compares the empirical evidence coming from two different alternating membrane
bioreactors, a demonstration and a full-scale one. The two plants treat two real municipal wastewaters, rather
different for both C:N ratio and degree of biodegradability of the influent organics. Nine steady-state runs have been
carried out in the demonstration plant, while a one whole year operation has been considered for the full-scale
system. Combining the results of the two MBRs, it was found that the alternating process was able to adjust
automatically and adequately the aeration of the biological reactor with a nitrogen loading rate in the range 0.05–
0.18 kgN m!3 d!1 and C:N mass ratios greater than 5–6. As a result, the use of the available carbon source, with
concern to the total nitrogen removal, was as low as 0.1 kg of total nitrogen removed per kg of total influent COD.
Effluent total nitrogen met the standard for reuse with specific energy consumptions in the range 85–109 gTNremoved
per kWhconsumed. Considering the usual loading conditions of the municipal wastewater treatment plants in Italy,
membrane bioreactors operating alternating processes may be implemented to increase the nitrogen treatment
capacity of existing plants and achieve the standards for reuse.

Keywords: Water reuse; Demonstration and full scale; Membrane bioreactor; Intermittent aeration control;
Upgrading

0011-9164/08/$– See front matter © 2008 Published by Elsevier B.V.
doi:10.1016/j.desal.2007.05.036



F. Fatone et al. / Desalination 227 (2008) 72–84 73

1. Introduction

Membrane bioreactors (MBRs) can now be
considered a reliable and widely applied tech-
nology for advanced wastewater treatment. In
fact, this treatment system, which combines the
activated sludge process and the separation of
biomass from treated water on porous mem-
branes, is experiencing an increasing success on
markets [1–3]. In particular, MBRs allow to treat
both municipal and industrial wastewaters for
reclamation and reuse [4] and to attain very high
quality standards for effluents [5] (i.e., conven-
tional and priority pollutants removal). However,
although the full-scale applications are increasing
in number and treatment capacity, the most
appropriate practice to design and operate MBRs
is still not consolidated [1]. Therefore, there is a
necessity to have a well understanding of the
engineering principles so to allow MBRs to be
successfully implemented in a range of different
situations. MBR configuration is a key issue for
the optimization of performance and operation
and management (O&M) costs and can play a
fundamental role to make management for the
operators easier.

Biological removal of carbon and nutrients in
MBRs can be accomplished by a number of
options. Among the schemes with suspended
biomass, multizone and sequencing schemes are
successfully applied in full-scale systems. How-
ever, conventional multizone systems can under-
go to structural limitations due to the necessity of
over-aeration to prevent membrane fouling and
the necessity of satisfying a fixed recycling ratio
[6,7], while dynamic systems can be more flex-
ible and easily managed when automatic controls
are introduced to manage the process. These can
be implemented in sequencing batch reactors
[8,9] or in continuously fed reactors inter-
mittently aerated [10,11]. At present, a number of
studies deal with the possibility to intermittently
aerate the activated sludge in MBRs and most of
them propose a setpoint-based control strategy

[12–14]. However, most of these results, although
excellent, are obtained in lab-scale experiments
and treating synthetic wastewaters applying con-
trol algorithms based on fix set points: this is a
static strategy and cannot be considered for the
treatment of real wastewaters, for which a dyna-
mic control is more appreciable. This is the case
of auto-controlled alternated processes.

Alternating processes, where intermittent aera-
tion is automatically controlled on the basis of
on-line signals, are reported to be a viable and
energy saving method and have been successfully
adopted since the early nineties in conventional
WWTPs [15–17]. The on-line control automation
of the intermittent aeration can optimize the
flexibility of alternate MBRs and allowing also
reliable applications in small plants with very
fluctuating inloadings. Very successful applica-
tion of intermittent aeration automatically con-
trolled and membrane bioreactor has been pro-
posed by Veolia Water with the Biosep® process
[18] that regulates the on/off of the blowers on
the basis of the redox signal and both nitrification
and denitrification are performed in the same tank
where also the submerged hollow fiber mem-
branes are installed. The automatic control of the
intermittent aeration of the bioreactor on the basis
of on-line dissolved oxygen (DO) and redox
potential (ORP) has been proposed in demon-
stration and full application of the alternate cycles
process applied to a membrane bioreactor (AC-
MBR) [19,20]. This process was demonstrated to
be very effective for carbon and nitrogen removal
and to be applicable for upgrading of existing
plants allowing for the increase of the plant
treatment capacity and also for the reduction of
the power requirements, meeting, therefore, the
recent policies regarding the energy best use [21].

This paper explores the potential of the AC-
MBR process for the treatment of municipal
wastewater on the basis of two long-term exper-
iences coming from a demonstration and a full-
scale plant. The combined discussion of the
results allowed to define the performances of the



F. Fatone et al. / Desalination 227 (2008) 72–8474

alternated cycles process as well as the industrial
economics for the process. 

2. Materials and methods

2.1. Demonstration plant

The demonstration plant (Fig. 1) can treat up
to 50 m3/d and is located at the experimental hall
at Treviso WWTP (north-east of Italy). The
feeding wastewater is continuously taken after the
headworks of the full scale plant. After the initial
pre-treatments, the flow passes through a further
fine screening (openings 1 mm) to protect the
submerged membranes from possible trash and
hair. An accumulation tank assures a continuous
feeding to the plant and allows for the possible
mixing with additional influent streams (external
carbon sources and/or solutions of nitrogen and
phosphorus). The bioreactor is divided into four
sectors: an anoxic selector where high F/M ratio
favours the growth of floc-forming bacteria to
prevent foaming phenomena; two completely
stirred tank reactors (AC-CSTR I and AC-CSTR
II) equipped with DO and ORP sensors where the
alternate cycles are performed; finally the aerated
UF section which is equipped with submerged
hollow-fibres membranes (ZeeWeed®500c, total
membrane area 69.9 m2). 

2.2. Full scale plant

The Viareggio full-scale MBR arises from the
upgrading of the existing municipal WWTP,
whose original construction is dated back to the
1970s. At the moment the AC-MBR line operates
at the side of the pre-existing conventional plant.
Wastewater (up to 6,000 m3/d) is treated in the
membrane plant for irrigation reuse purposes,
while the rest of the inflow (up to 15,000 m3/d) is
diverted to the old conventional plant. The AC
bioreactor has been obtained retrofitting a pre-
vious longitudinal primary clarifier and achieving
the complete recovery of the existing structures.

This tank has been coupled with the ultrafiltration
membrane section (submerged hollow-fibres –
ZeeWeed® 500d – membrane area 12,130 m2) so
to obtain the AC-MBR process. The plant retro-
fitting also included the installation of adequate
pre-treatments essential to the stable, long-term
operation of MBR. Moreover, also an off-line
equalization basin was built to feed the AC-MBR
with stable flowrate.

2.3. Monitoring plan and nitrogen mass balance

Both the reactors were monitored considering
the concentrations of total solids, COD, soluble
COD (sCOD), nitrogen and phosphorous forms
(NH4-N, NO2-N, NO3-N, TKN, Total P, PO4-P) in
both influent and effluent streams. Then also the
MLSS and MLVSS were determined. Chemico-
physical parameters were determined according
to the Standard Methods, analysing composite
samples automatically collected over 24 h.

Nitrogen mass balances to find out the effec-
tive performance for nitrogen removal were
determined according to Battistoni et al. [22]. 

2.4. Process control strategy

According to the AC automatic control algo-
rithm [17,23], the aeration of the bioreactor is
automatically controlled through a strategy based
on the control of bending points in on-line
profiles of dissolved oxygen (DO) and oxidation
reduction potential (ORP). Aeration is switched
off (and submerged mixers are switched on) when
the ammonia break point is detected, and is
switched on when the nitrate flex is detected. In
this way, the lengths of the aerobic and anoxic
phases are controlled to be just sufficient for
complete nitrification and denitrification, respec-
tively. However, the bending points are not
always easy to identify. Ammonia break-point on
the ORP curve appears only when the DO is
subject to a sharp rise from a low level to a
significantly higher one at the end of nitrification.



F. Fatone et al. / Desalination 227 (2008) 72–84 75

Fig. 1. Schematic representation of the demonstration installation – Treviso.

Similar difficulties may also be found with DO
bending points [24]. Furthermore, Paul et al. [25]
demonstrated that bending points are not iden-
tifiable under particular conditions like over-
aeration, under or over-loading, which can be
almost common for real wastewater treatment
system, especially for small treatment capacities.
Finally, with a bending point based strategy,
nitrification and denitrification come to their ends
in the aerobic and anoxic phase, respectively.
This is not necessarily an optimal strategy. For an
intermittently aerated continuous system, high
effluent ammonia and nitrate peaks may appear
alternatively, resulting in high effluent nitrogen
concentration, when the plant is over loaded with
nitrogen. Therefore, the complete control algo-
rithm has been provided with secondary branches
which are based on setpoints of the time lengths
of the aerobic and anoxic phases and of the
absolute values of DO or ORP. These secondary
branches represent a secondary safety level of the
automatic control and are initially set by
simulations with the activated sludge model, then

Table 1
Set-points included in the secondary branches of the
algorithm

Aerobic phase Anoxic phase

Max Min Max Min

DO X
ORP X X
Time-length X X X X

they are adjusted after the initial trials operations
of the plant so to reach the assessment which best
fits the particular case study. Table 1 shows the
setpoints which could be set to complete the